
 

 

 

 

Public Resources Management Group, Inc.   
Utility, Rate, Financial, and Management Consultants 

  

CITY OF PALM COAST, FLORIDA 
 
 

 
 
 

CONSULTING ENGINEERING AND 
BOND FEASIBILITY REPORT 

 
 

UTILITY SYSTEM IMPROVEMENT 
AND REFUNDING 

REVENUE BONDS, SERIES 2013 
 
 
 
 

May 23, 2013 
 
 

APPENDIX B 
 
 

 



 

 

 
 

 
 
K:\DC\1131-15\Rpt\2013 Bond Report\Palm Coast Bond Feasibility Rpt Final 
 
 

500 W FULTON ST. 
SANFORD, FL  32771 

Tel: ( 407)-322-6841 Fax: 407-330-0639 

341 NORTH MAITLAND AVENUE - SUITE 300 
MAITLAND, FL 32751 

Tel: (407) 628-2600  Fax: (407) 628-2610 
Email: prmg@prmginc.com 

 

Public Resources Management Group, Inc.   
Utility, Rate, Financial, and Management Consultants 
[...]
assistance to the City ever since the City acquired the Palm Coast Utility System.  CPH has 
extensive engineering knowledge of the Palm Coast Utility System and is well positioned to 
assist in the implementation of the proposed 5-Year CIP.  In addition, the City has retained 
PRMG to provide financial, rate consulting, and other related utility financial services since the 
acquisition of the System by the City. 
 
WATER SYSTEM 

General 

The Water System is comprised of a source water supply, water treatment, transmission and 
distribution system (the "Water System").  During the Fiscal Year 2012, the Water System 
provided service to a total of 42,720 average active accounts and 46,611 equivalent residential 
connections ("ERCs") within the Water Service Area.  An ERC for the Water System represents 
the equivalent usage requirements of an individually metered residential customer and equates to 
approximately 154 gallons per day ("gpd") of metered water service.  Since commercial and 
master metered residential customers are served by larger sized meters than the standard 
residential customer, it is useful to equate such customers on a basis equivalent to the residential 
class for a more consistent presentation of the total customer base served.  The remainder of this 
section of the Report provides a discussion of the Water System. 
 
Water System Historical Demands and Flow Projections 

The Water System average daily demand ("ADD") and maximum daily demand ("MDD") have 
been tabulated for each month from January 2005 through December 2012 in Table 13.  The 
average daily demand and the maximum daily demand for the Fiscal Years 2006 to 2012 is 
presented below and documents the City's historical water demands. 
 

Historical Water Demands [1] 

Fiscal Year 
Annual Average 

Day Demand (MGD) 
Maximum Day 

Demand (MGD) 
2006 8.339 11.328 
2007 7.940 10.899 
2008 7.330 10.347 
2009 7.000 10.064 
2010 7.269 9.698 
2011 7.406 11.141 
2012 7.155 9.463 

__________ 
MGD = Million Gallons per Day 
 
[1] Historical information obtained from monthly operating reports submitted to the 

Florida Department of Environmental Protection by utility owner at time of report 
submittal. 

  



 

K:\DC\1131-15\Rpt\2012 Feasib Rpt\Palm Coast Bond Feasibility Rpt Final 
 

-11- 

Projected annual average daily demand and maximum daily demand projections from 2013 
through 2032 are shown in Table 13 and Figure G, at the end of this Report and are based on the 
water service population projections as shown on Figure E at the end of this Report.  The flow 
projections shown on Table 13 and below are for water capacity planning purposes (when to 
initiate the capacity expansion process which may be different than the forecast of Water System 
capacity and flow growth used to evaluate financial feasibility and compliance with the rate 
covenant as defined in the Bond Resolution).  Due to the economic conditions for the past few 
years, the average day demand of water had reduced from 7.940 MGD in 2007 to 7.000 MGD in 
2009, and then has increased from 7.000 MGD in 2009 to 7.406 MGD in 2011.  The average day 
water demand for 2012 was 7.155 MGD. 
 

Projected Water Demands – Capacity Planning Projections [1]  

Fiscal Year 
Annual Average 

Day Demand (MGD) 
Maximum Day 

Demand (MGD) 
2013 7.452 10.448 
2014 7.556 10.594 
2015 7.744     10.857 
2016 7.951 11.148 
2017 8.158 11.439 

__________ 
MGD = Million Gallons per Day 
 
[1] Amounts derived from Figure G at the end of this Report and are based on City 

population projections. 
 

 
 
Potable Water Consumptive Use Permit 

The City has been issued a St. Johns River Water Management District ("SJRWMD") 
Consumptive Use Permit ("CUP") for the withdrawal of ground water.  The SJRWMD is the 
State regulatory agency for this portion of the State and is responsible for regulating and 
managing water resources within its boundaries (i.e., northeast Florida).  SJRWMD regulates 
raw water withdrawals and is authorized to require permits for the consumptive use of water.  All 
significant water users in north Florida, including the City, are required to obtain permission to 
withdraw raw water through the issuance of a CUP by the SJRWMD.  A permit is issued by the 
SJRWMD when an entity such as the City demonstrates that the water use is consistent with the 
public interest, is a reasonably beneficial use of water and will not legally interfere with any 
present existing legal use of water.  The current CUP for the City's Water System issued by the 
SJRWMD is Consumptive Use Permit No. 1947, which was issued on August 9, 2011 and will 
expire on August 8, 2031. 
 
Since completing the construction of its own water supply and treatment facilities in August 
2007 (having secured a separate CUP from the SJRWMD for its own water supply), the Dunes 
Community Development District (DCDD) is no longer a wholesale water customer of the City 
of Palm Coast.  However, the DCDD and the City have an interconnection for emergency 
situations. 
 
The water supply for the City is obtained from both the Confined Surficial Aquifer ("CSA") and 
the Upper Floridan Aquifer ("UFA") that provides water to three water treatment facilities.  The 



 

K:\DC\1131-15\Rpt\2012 Feasib Rpt\Palm Coast Bond Feasibility Rpt Final 
 

-12- 

individual and combined maximum permitted total withdrawal from these two aquifers is 
tabulated in the table below: 
 

 Confined Surficial Aquifer Floridan Aquifer  

Year 
Average Daily 
Flow (MGD) 

Annual
Allocation 

(MGY) 
Average Daily 
Flow (MGD) 

Annual
Allocation 

(MGY) 

Total Average 
Daily 

Flow (MGD) 
2012 5.812 2,120.92 4.075 1,487.19 9.886
2013 6.166 2,250.40 4.098 1,495.77 10.265
2014 6.520 2,379.87 4.122 1,504.34 10.644

2015-2031 6.875 2,509.35 4.150 1,512.91 11.023
__________ 
MGY = Million Gallons per Year 

 
 
Raw Water Supply 

Raw water is conveyed to Water Treatment Plant No. 1, a lime softening water treatment plant, 
from thirty-one (31) CSA wells.  The depth of the CSA wells ranges from 60-feet to 100-feet, 
and the pumping capacity of these wells ranges from 40 gallons per minute ("gpm") to 350 gpm. 
 
Raw water is conveyed to Water Treatment Plant No. 2, a membrane softening nano-filtration 
plant, from eight (8) UFA wells.  The depth of each of the UFA wells is approximately 300-feet, 
and the pumping capacity of these UFA wells currently ranges from approximately 350 gpm to 
830 gpm. 
 
Raw water to the Water Treatment Plant No. 3 is currently supplied by eight (8) CSA wells.  
These wells have a pumping capacity ranging from 150 to 350 gpm.  The City has recently 
completed the construction of twelve (12) additional CSA wells and a raw water transmission 
system located in the western portion of the City.  The City has recently awarded a contract for 
construction of an overhead power supply system to this new well field. It is anticipated that the 
power supply system will be completed in July of this year, and the City will be able to place the 
new well field into service at that time. 
 
Each of the raw water supply well sites is fenced.  A flow meter is provided at each well site 
along with a flow control valve, and a pump to waste valve with a piping connection to convey 
the water pumped to waste away from the well.  Three of the shallow wells have a submersible 
well pump; all of the other wells have vertical turbine pumps.  Most of the major supply wells 
have been provided a standby generator or a right angle drive and a diesel motor.  The right 
angle drive has to be connected manually.  Each of the wells has a Supervisory Control and Data 
Acquisition ("SCADA") system to permit the well to be started and stopped remotely based on 
the water supply demands that are monitored at the various water treatment plants.  A sprinkler 
head has been installed in the discharge piping of water supply wells in wooded areas.  The 
sprinklers can be manually activated to keep the area around the well irrigated and to provide 
protection from brush fires. 
 
Each month operating personnel measure the static water level, pumping level, and pumping rate 
of each well.  The pump control valve on the well discharge line can be periodically adjusted by 
operating personnel to control the well pumping level.  Operating personnel also periodically 
monitor and record the surficial ground water levels, and forward this data to SJRWMD.  The 



 

K:\DC\1131-15\Rpt\2012 Feasib Rpt\Palm Coast Bond Feasibility Rpt Final 
 

-13- 

City has an on-going program of maintenance and upkeep of each of the wells, which appears to 
be satisfactory. 
 
The raw water main system that conveys the water supply from the wells to the water treatment 
plants is tabulated below: 
 

Raw Water Mains 
Size Length (Ft.) 

4-inch 2,330 
6-inch 4,605 
8-inch 52,038 
10-inch 40,822 
12-inch 20,628 
14-inch 1,160 
16-inch 19,334 
18-inch 3,247 
20-inch     9,217 

TOTAL 153,381 
 
 
Water Treatment Plant No. 1 

The treatment unit at Water Treatment Plant No. 1 (WTP No. 1) is a lime softening treatment 
plant with a current rated capacity of 6.0 MGD.  The treatment facilities at WTP No. 1 include 
three (3) lime storage silos, chemical feeders, six (6) 1.00 MGD upflow contact-clarifier 
softening units, six (6) 1.00 MGD mixed media filters, two (2) backwash storage tanks, two (2) 
lime sludge thickeners, two (2) treated water storage tanks and two (2) lime sludge storage 
lagoons. 
 
Aluminum chlorohydrate is added to the raw water to aid in coagulation.  Lime slurry is added in 
the upflow contact-clarifier softening units.  Sodium hypochlorite and liquid ammonium sulfate 
are added to the softened water prior to filtration for chloramine disinfection and orthophosphate 
for corrosion control is added to the treated water after filtration.  The treated water is stored at 
the water treatment plant in a 2.50 million gallon ("MG") pre-stressed concrete ground storage 
tank and a 1.00 million gallon ground storage steel tank, and is then pumped to the water 
distribution system.  High service pumps maintain the water distribution system pressure.  One 
of the high service pumps is powered by a diesel engine. 
 
Filter backwash water is routed to the backwash storage tanks for separation of the solids from 
the liquid, and the liquid is then pumped back to the head end of the plant.  Solids from the filter 
backwash tank are transferred to the sludge thickeners.  Lime sludge is conveyed from the 
upflow contact-clarifier softening units to sludge thickener basins.  Thickened lime sludge is 
pumped from the thickeners to lime sludge lagoons.  An independent contractor currently 
removes the lime sludge from the lime sludge lagoons at no cost to the utility for disposal.  The 
lime sludge is removed from the lagoon, allowed to dry, and hauled away by the contractor.  The 
sludge is then mixed with sand and shell and used for roadway base. 



 

K:\DC\1131-15\Rpt\2012 Feasib Rpt\Palm Coast Bond Feasibility Rpt Final 
 

-14- 

A 520 KW generator provides standby power for the entire water treatment plant and all of the 
treatment units.  Auxiliary power provides more than 50% of electrical demands of Water 
Treatment Plant No. 1 and the raw water sources in accordance with the requirements of Florida 
Administrative Code FAC 62-555.320(14). 
 
The WTP No. 1 is staffed 24 hours per day.  A SCADA system at WTP No. 1 permits the water 
treatment staff to monitor, start, or stop each of the wells from the water treatment plant.  The 
SCADA system also permits the WTP No. 1 staff to monitor and/or control the operation of 
Water Treatment Plant No. 2.  SCADA information regarding the sewage lift stations and the 
Wastewater Treatment Plant is also conveyed to WTP No. 1.  All of the SCADA information 
conveyed to Water Treatment Plant No. 1 can be accessed from Water Treatment Plant No. 2, 
(WTP No. 2) and Water Treatment Plant No. 3 (WTP No. 3), the Wastewater Treatment Plant, or 
the Utility Office. 
 
The WTP No. 1 was constructed in two phases.  The first 2.0 MGD treatment system was 
constructed in 1979, the second 4.0 MGD treatment system was constructed in 1982, and a 2.5 
MGD ground storage tank was constructed in 2001.  Based on a review of regulatory permits and 
operating records, on-site inspections, and interviews with Water System operating personnel, 
the WTP No. 1 appears to be in good operating condition and is well maintained. 
 
Water Treatment Plant No. 2 

Water Treatment Plant No. 2 (WTP No. 2) is a low-pressure nano-filtration membrane softening 
treatment plant with four (4) 1.2 MGD membrane skids, plus 33% raw water blending for a 
current rated capacity of 6.384 MGD.  The treatment units at WTP No. 2 include five (5) 
cartridge filters, four (4) membrane skids, chemical feeders, two (2) degasifiers, one (1) chlorine 
contact tank, a 2.0 MG pre-stressed concrete ground storage tank, and five (5) high service 
pumps.  WTP No. 2 is staffed 24 hours per day.  A SCADA system conveys the WTP No. 2 
operational data to WTP No. 1. 
 
The Membrane Treatment Building at WTP No. 2 was designed to accommodate six (6) 1.20 
MGD skids; four (4) skids have been installed.  Each installed skid has a 2-stage array with 
eighteen 1st stage and nine 2nd stage membrane vessels.  Raw water (maximum 25% of finished 
water by volume) is blended with treated permeate to obtain a blend of finished water with 
hardness of approximately 100 mg/l so the finished water quality of WTP No. 2 is compatible 
with the finished water quality of WTP No. 1 and WTP No. 3.  Sodium hypochlorite, ammonia, 
orthophosphate and caustic soda (for pH adjustment) are added to the permeate.  The finished 
water is stored at the plant in a 2.00 MG pre-stressed concrete ground storage tank before being 
pumped to the water distribution system. 
 
Concentrate generated by the membrane-softening units is currently piped directly to the Royal 
Palms Canal and disposed of by discharging the concentrate directly into the canal. 
 
Industrial Waste Concentrate Disposal Permit FL0042838, which was issued on November 5, 
2001 and which expired on November 4, 2006 permitted a total of up to 2.65 MGD the 
concentrate to be discharged to the Royal Palms Canal  The City filed a timely application to the 
FDEP for renewal of this permit in May 2006.  In August 2006 the FDEP indicated that the 



 

K:\DC\1131-15\Rpt\2012 Feasib Rpt\Palm Coast Bond Feasibility Rpt Final 
 

-15- 

existing method of concentrate disposal for WTP No. 2 will no longer be acceptable because of 
the necessity of an extended mixing zone variation for radionuclides, recoverable iron and 
specific conductance.  As a result, the FDEP only renewed the existing permit (Permit 
No. FL0042838) for a duration in order to allow for the City to develop an alternate concentrate 
disposal method. With the assistance of the Consulting Engineers, a zero liquid discharge 
("ZLD") treatment process utilizing lime softening and ultrafiltration system has been developed, 
designed, and permitted.  The City is currently working on an application for a two year 
extension for the current discharge permit that will allow for enough time to acquire necessary 
funding and for the ZLD’s construction time frame (the ZLD project will be funded with the 
proceeds of the Series 2013 Bonds as shown in the City’s five-year (5) Capital Improvement 
Program discussed latter in the Report).  The ZLD treatment system will recover the concentrate 
as drinking water and eliminate the discharge of concentrate to the Royal Palms Canal.   
 
Water Treatment Plant No. 3 

The WTP No. 3 is also a low-pressure nano-filtration membrane softening treatment plant with 
two (1) 1.125 MGD permeate production membrane skids, plus 25% raw water blending for a 
current rated finished water capacity of 3.0 MGD.  The treatment units at WTP No. 3 include 
two (2) cartridge filters, two (2) nano-filtration membrane skids, chemical feeders, two (2) 
degasification towers (one for permeate treatment and one for concentrate treatment), two (2) 
scrubber towers for odor control, two (2) concentrate pumps, one (1) chlorine contact tank, 
finished water transfer pumps, high service pumps, and a 2.0 MG pre-stressed ground storage 
tank.  WTP No. 3 is staffed 24 hours per day.  A SCADA system conveys the WTP No. 3 
operational data to WTP No. 1. 
 
The Membrane Treatment Building at WTP No. 3 was designed to accommodate six (6) 
membrane skids.  Two (2) skids have been installed.  Each of the installed skids has a 2-stage 
array with sixteen (16) 1st stage and eight (8) 2nd stage membrane vessels.  Raw water 
(approximately 25% of the finished water volume) is blended with treated permeate to obtain a 
finished water with hardness of approximately 100 mg/l, so the finished water quality of the 
WTP No. 3 is compatible with the finished water quality of WTP No. 1 and WTP No. 2.  Sodium 
hypochlorite, ammonia, orthophosphate and caustic soda (for pH adjustment) are added to the 
permeate.  The finished water is stored in a 2.00 MG pre-stressed concrete ground storage tank 
located at the plant site before being pumped to the water distribution system. 
 
The plant currently treats raw water from the CSA wells.  The City plans to treat additional 
ground water from the UFA at the WTP No. 3 as alternative water supply when additional 
membrane skids are installed in the future.  The City will submit an application to the SJRWMD 
to request the allocation of the UFA water in the near future. 
 
The WTP No. 3 concentrate is permitted to discharge to the intra-coastal waterway.  It is also 
permitted to blend with the reclaimed water from the City Wastewater Treatment Plant No. 1 
(WWTP No. 1) and use it for landscape irrigation.  The third permitted method for handling of 
the WTP No. 3 concentrate is to pump the concentrate to the WTP No. 1 where it is blended with 
the raw water and treated through the existing lime softening process to drinking water 
standards.  This method achieves a total recovery of concentrate as drinking water, and is 



 

K:\DC\1131-15\Rpt\2012 Feasib Rpt\Palm Coast Bond Feasibility Rpt Final 
 

-16- 

currently being used by the City to recover about 250 gpm of concentrate flow generated by 
WTP No. 3. 
 
After completion of the additional twelve (12) CSA wells, WTP No. 3 will have sufficient 
ground water to increase the finished water production from 1.5 MGD to 3.0 MGD.  
Correspondently, the plant will also generate approximately 500 gpm of concentrate flow if it 
operates at 3.0 MGD finished water production.  If 500 gpm of concentrate is to be diverted to 
the WTP No. 1, it will require some pre-treatment of concentrate at the WTP No. 3 to reduce the 
color prior to it being sent to the WTP No. 1 for recovery.  If the concentrate is to be discharged 
to the intra-coastal waterway, it will need to be pretreated to reduce the total recoverable iron to 
below 0.3 mg/l as required by the Industrial Waste Concentrate Disposal Permit FL 0454451-004  
with an Administrative Order AO 154 NE (Issuance Date: January 12, 2012).  The Consulting 
Engineer is currently assisting the City in evaluating and selecting the most technically and 
economically feasible option for implementation. 
 
Finished water from all three (3) water treatment plants is pumped to the water distribution 
system.  Since the characteristics of the finished water from the three water treatment plants is 
similar, no distribution system adverse effects of mixing the finished water from these three (3) 
water plants have been observed.  High service pumps maintain the distribution system pressure. 
 
Elevated Storage 

The Water System currently has two (2) elevated storage tanks with a combined storage capacity 
of 1,150,000 gallons to assist in maintaining water system pressure and meeting peak demand 
usage periods.  The first elevated storage tank has a storage capacity of 750,000 gallons and 